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The following sample(s) was/were submitted and identified on behalf of the client as: 

     
Sample Description : (A-D)KNITTED FABRIC:60%COTTON 40%POLYESTER IN (A)NAVY 

BLUE(04) (B)SAGE(16) (C)GREEN MOSS(24) (D)NIGHE TIDE(60) FOR 
CLOTHING SALES(KNITTED JERSEY FABRIC,CATEGORY:ADULT) 

Style No. : 02286 02296 02306 02316 
Order No. : S-19 
Manufacturer : 
Country of Destination : 
Supplier : 

   
Test Performed  : Selected test(s) as requested by applicant 
  *  *  *  *  *   
Sample Receiving Date : Apr 19, 2019 
Testing Period : Apr 19, 2019 -  Apr 23, 2019 
Test Result(s) : Unless otherwise  stated the results shown in this test report refer only to the 

sample(s) tested. For further details, please refer to the following page(s). 
 
 
 
 
 
Signed for and on behalf of SGS-CSTC 
Standards Technical Services Co., Ltd. Ningbo Branch 

 
Lucia Yang  
Approved Signatory 
 



 
 

Test Report No. SL719072313416TX  Date: Apr 23, 2019 Page 2 of 2  
 

 

Test Result 
 
Color Fastness To Perspiration And Light 
(AATCC 125-2013) 
 
 (A)navy (A)white  
After 20 AFU    
Change in shade 3.0 4.5  
 
 (B) (C) (D)  
After 20 AFU     
Change in shade 3.5 3.5 3.5  
 
Remark: Grey Scale rating is based on the 5-step scale of 1 to 5, where 1 is bad and 5 is good 
 
 

 
*** End of Report *** 


